
www.ohiowea.org                                                                                                                                                     1www.ohiowea.org												                    1

u l l e t i n

Ohio Water Environment Association 

u c k e y e
 

Volume 89:4 | Issue 4 2016

B

www.ohiowea.org 

WEFTEC 2016
Ohio Ops Chal lenge Teams
Read More Inside
pg.  24-25

Water Environment 
Association

Preserving & Enhancing 
Ohio’s Water Environment



2                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2016



www.ohiowea.org                                                                                                                                                     3www.ohiowea.org												                    3
[...]
■■ Water makes up more than two thirds of 
human body weight. We would die in just a 
few days without it.

■■ Water is one of the most essential elements 
to health and is so important that your body 
actually has a specific drought management 
system in place to prevent dehydration and 
ensure your survival.1

■■ Just as a car cannot run without gas and oil, 
our bodies cannot work without water. All of 
the cell and organ functions that make up our 
entire anatomy and physiology depend on 
water to function.1

■■ Drinking eight glasses of water daily can 
decrease the risk of colon cancer by 45% and 
bladder cancer by 50%, and it potentially can 
even reduce the risk of breast cancer.2

■■ The World Health Organization estimates that 
globally 1.1 billion people still lack access to 
safe drinking water and 2.4 billion people lack 
access to basic sanitation. That’s nearly three 
times the size of the entire U.S. population!3

■■ If we did nothing other than provide access 
to clean water and sanitation, without any 
other medical intervention, we could save two 
million lives a year.4

Why should you care 
about water?
America’s water infrastructure — the 800,000 
miles of water pipe and 600,000 miles of 
sewer line that deliver and remove your water 
and wastewater — is aging and needs to be 
repaired, but funding for improvement projects 
has reached an historic low. This fact, coupled 
with an increased demand for water from an 
ever-growing population, means we must take 
action now. Our quality of life and health cannot 
be sustained without continued and improved 
access to clean drinking water and sanitation 
services. Water is our lifeline.

Small actions can make  
a BIG difference. 
■■ Support and invest in your water 
infrastructure. 

■■ Don’t take water for granted. The water we 
have now is all that we will ever have. Use 
it wisely.

■■ Think before you flush. Everything you 
send down the pipe ends up at your local 
wastewater treatment plant. We are all part of 
the water cycle. We all live downstream.

■■ Educate yourself. Take a tour of your local 
water and wastewater treatment plant to 
learn what happens to the water that you 
drink and use.

■■ Read and understand your water and 
wastewater bill.

■■ Stay informed about the water quality 
issues facing your community by contacting 
your local municipality and attending 
public meetings.

You need water.  
Water needs you.
Indispensable to jobs, the economy, our health 
and our communities, water runs through our 
lives in many ways. Everyone uses water and 
everyone is responsible for it. 

We must all work together to keep our water 
clean and healthy. To do that, we each need 
to learn to value water. To learn more, visit 
www.WatersWorthIt.org.

As much as 60% of the human body is water. The brain is 70% water. The lungs are nearly 90% water. We 
are made of water and we can’t survive without it. But the water we need also must be clean. Water and 
wastewater treatment has changed the lives of millions of Americans—all but eliminating fatal diseases such as 
cholera, typhoid, dysentery, and hepatitis. America has some of the cleanest, safest drinking water in the world 
and it must be preserved. Your life depends on it. 

1. U.S. Department of Homeland Security and U.S. Environmental Protection Agency [DHS], [EPA]. (2010). Water Sector-Specific Plan: An Annex to the National Infrastructure Protection Plan. Retrieved on May 23, 2012 from http://www.dhs.
gov/xlibrary/assets/nipp-ssp-water-2010.pdf 2. U.S. Environmental Protection Agency [EPA]. (2008). EPA Office of Water: You Can Make A Difference! Careers in EPA’s Office of Water [Powerpoint presentation]. Retrieved on May 23, 2012 from 
http://water.epa.gov/aboutow/careers/upload/20070108_recruitment_presentation.pdf  3. Gleick, Peter, and Phaedra Ellis-Lambkins (2011). Jobs and Water for America (Oct. 5; http://www.forbes.com/sites/petergleick/2011/10/05/jobs-and-
water-for-america) 4. Childs, Dan and Kansagra, Susan (2007). 10 Health Advances That Changed the World (Sept 20; http://abcnews.go.com/Health/TenWays/story?id=3605442&page=1#.T76BZu2KyxE) 5. World Health Organization [WHO]. 
(2004). Global Burden of Disease (GBD) Study. Retrieved on May 23, 2012 from  http://www.who.int/healthinfo/global_burden_disease/GBD_report_2004update_part2.pdf 

WATER’S WORTH IT® is a trademark of the Water Environment Federation.



34                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2016

Plant Profile

Delaware County Regional Sewer District 
Wastewater Treatment Facilities

by Cory Smith, Assistant Operations Superintendent 

Plant Profile

History
On June 2, 1969, the Delaware County 

Regional Sewer District was established. Since 
1969, there has been an abundant amount of 
growth within the County that has resulted in 
nine wastewater treatment plants and 24 pump 
stations being constructed.

OECC
In 1970, construction began at the Olentangy 

Environmental Control Facility (OECC) which is located 
on State Route 315 at the southern end of the district’s 
service area. The original facility was designed for an 
average daily flow of 1.5 MGD, which was completed in 
1980. Between 1980 and 1990 the County again saw 
increased growth. Because of the 10 year growth, the 
original 1.5 MGD plant was operating at full capacity. 
During design of the 1.5 MGD plant, Delaware County 
planned on expanding this plant to 6 MGD in the 
future. By 1992, Delaware County began construction 
to expand OECC to its final capacity of 6 MGD.

Alum Creek
By 1999, Delaware County had grown so rapidly that 

it was realized there was a need for a new treatment 
plant. Most of the development and service was coming 
from the Alum Creek basin which is located east of the 
OECC service area. Therefore, in 2002, the Alum Creek 
Water Reclamation Facility (ACWRF) was constructed. 
The Alum Creek WRF was built to a design average 

daily flow of 10 MGD. 

Zero-Discharge Facilities
Delaware County also has three zero-

discharge facilities. Zero-discharge means 
the wastewater treatment plants do not have 

a National Pollutant Discharge Elimination 
System (NPDES) permit. Developers within 

Delaware County, through their own engineers, 
in the past have designed treatment plants that were 
installed to serve the surrounding communities. After 
the treatment plants and necessary pump stations were 
constructed the County would accept these facilities to 
operate. The wastewater treatment plant effluent from 
these three reuse facilities that have been developer 
constructed are used to irrigate golf courses. Tartan 
Fields Wastewater Reuse Facility serves the Tartan 
Fields community which is located at the southwest 
corner of Delaware County. Scioto Reserve Wastewater 
Reuse Facility serves the Scioto Reserve community 
which is located at Home Road & State Route 257 in 
Delaware County. Northstar Wastewater Reuse Facility, 
the newest of the County’s reuse facilities, serves the 
Northstar community which is located near interstate 71 
and Route 36/37 in Sunbury, OH. 

Land Application Management Plan (LAMP)
In June of 2013, the Ohio EPA mandated for all 

land application facilities be required to meet certain 
permit requirements. The permit requirements are 
not considered to be an NPDES permit because they 

Olentangy Environmental Control Center. Alum Creek Water Reclamation Facility.



www.ohiowea.org                                                                                                                                                     35www.ohiowea.org												                    35

Plant Profile

Delaware County Regional Sewer District 
Wastewater Treatment Facilities

by Cory Smith, Assistant Operations Superintendent 

Plant Profile

do not discharge into the waters of the state. These 
treatment plants were placed under a permit called Land 
Application Management Plan (LAMP). For Delaware 
County, this was not an ideal situation. The LAMP’s call 
for the following requirements-

Total Inorganic Nitrogen 10 mg/l
E. Coli 126 
Total Suspended Solids 45 mg/l
BOD 40 mg/l
Total Chlorine Residual 10 mg/l

Reuse Facility History
Tartan Fields Reuse facility began receiving flow in 

1999 with a design of 0.250 MGD. Scioto Reserve Reuse 
was constructed in 2001 with a design of 0.423 MGD. 
These two facilities were not designed to handle the new 
requirements that have been placed on them by the EPA 
due to the fact that both treatment plants were built by 
developers at the peak of the late 1990’s development. 
Just imagine walking into your facility and foam is 
overtaking the walls of the aeration tanks. Imagine the 
clarifiers a light greenish color because you don’t have 
treatment. Imagine, during high flow events, your filters 
backwashing constantly and you cannot handle the 
design flow/loading amount that is being forced onto 
you as an operator. When operators and engineers for 
the County are not involved in the design and build 
construction process with the developers of these 
treatment plants it becomes an operational nightmare. 

Tartan Fields Wastewater Reuse Facility was designed 
with screening, three aeration tanks, two final clarifiers, 
one rapid sand filter system, and disinfection by UV 
and one digester. Unlike most wastewater treatment 
plants, Tartan Fields was not designed with equalization 
tanks. The benefit of EQ tanks would allow uniform flow 
during both high flow events and normal flow events. 

During wet weather events, Tartan Fields has seen flows 
upwards of 0.200 MGD. At this point, the filters would 
begin to backwash consistently. Hydraulically, this 
was an operational nightmare. Waste loadings are very 
comparable with average domestic waste strengths of 
150 mg/l BOD and 40 mg/l ammonia.

Scioto Reserve Wastewater Reuse Facility was designed 
with two separate parallel aeration tanks with each tank 
having one clarifier. The entire facility has one screening 
method and two EQ tanks that can be used together. 
These parallel tanks that are identified as the East Train 
and West train do not have the ability to be joined as one 
aeration tank. The strength of the wastewater entering 
Scioto Reserve for treatment would be upwards of 200 
mg/l BOD and 60 mg/l ammonia. 

Operating both facilities would to be very challenging 
with the new Ohio EPA Land Application requirements. 
Tartan Fields had hydraulic issues and treatment 
issues. Scioto Reserve had significant treatment issues. 
Wastewater treatment consists of three major necessities 
in order to be successful- TIME, OXYGEN, and FOOD. 
Both Scioto Reserve and Tartan Fields lacked in one or 
two of these necessities. 

Tartan Fields Plant Upgrade
It was necessary, as the staff began completing 

upgrades, to figure out the best way to keep the 
overwhelming hydraulic issues at bay. There were many 
times that once flow reached 0.200 MGD the plant was 
inundated with flooding. It became routine for operators 
and the collections crew to be cleaning the plant floors of 
mixed liquor due to flooding the tanks. Staff determined 
that we would need new tertiary filters. Delaware County 
decided to purchase cloth media mini-disc filters. While 
the filters were being designed, internal staff began to 
upgrade the effluent piping from the aeration tanks. At 
the time of upgrade, there were 8” pipes used to carry 
flow to the clarifiers. The first project completed during 
the upgrade was upsizing the 8” pipe to 12” piping. While 

Tartan Fields Anoxic Zone Wall. Tartan Fields Anoxic Zone Mixer.



36                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2016

“The anoxic 
zones that were 

constructed and installed 
were completed by a team 
effort within the Delaware 

County Regional Sewer 
District.”

upsizing the pipe to 12” the Regional 
Sewer District (RSD) also moved the 
aeration effluent. Instead of having 
three effluent pipes at the end of 
parallel tanks, RSD installed a 
plug flow system in order to help 
with the time it takes to nitrify and 
de-nitrify. In order to de-nitrify, the 
second step in upgrade was installing 
an anoxic zone. Installing a wall for 
zone integrity and a mixer to keep the solids 
suspended.

In August of 2015, the Delaware County operations 
team started directing flow to the brand new cloth 
media mini-disk filters. The filters were designed to each 
handle 0.750 MGD. There were two filters installed. 
This would definitly give the operations staff some 
help with hydraulic issues. The main issue we feel that 
led to purchasing new filters was that the old filters 
backwashed too often, which overwhelmed the facility 
with flow being recirculated instead of leaving the plant. 
Currently, we only have one filter operating, even during 
high flow events. 

Scioto Reserve Plant Upgrade
Land Application requirements called for Total Inorganic 

Nitrogen to be less than 10 mg/l. The main design issue 
with Scioto Reserve was the inability to denitrify. The 
aeration tank consisted of both course bubble diffusers 
and fine bubble diffusers. When the plant was originally 
designed the course bubble diffusers were supposed to 
provide mixing in the first third of the aeration tank. 
The rest of the aeration tank has fine bubble diffusers to 
provide oxygen for nitrification. Over time, the operators 
found that the course bubble diffusers were taking too 
much air from the fine bubble diffusers, causing a lack 
in nitrification.

The first step in the upgrade was to remove the course 
bubble diffusers and install a true anoxic zone. The 

anoxic zone consisted of installing a 
wall for zone integrity and a floating 

mixer in order to keep the solids 
suspended. Through testing, we 
have found that it is not necessary 
for installing a recirculation pump 
for nitrates at the end of the 

aeration tank. The return activated 
sludge coming from the clarifiers 

provide a sufficient amount of nitrates 
in order to satisfy the LAMP permit total 

inorganic nitrogen limit as well as stocking the anoxic 
zone full of nitrate. Glycerin is added to the anoxic zone 
to help with supplying BOD for the organisms. Providing 
glycerin in place of food helps the organisms’ uptake the 
nitrates which enhances the de-nitrification process.

Conclusion
It goes without question the most important decision 

made during the planning of these upgrades was 
to complete these upgrades with RSD staff. If these 
projects were completed with outside contractors the 
County would have paid nearly $245,000 in design & 
construction for both facilities. The anoxic zones that 
were constructed and installed were completed by a 
team effort within the Delaware County Regional Sewer 
District. This includes, but not limited to, tanks being 
cleaned and prepared for construction by the collections 
department, installation of the anoxic zone walls 
and mixer by the maintenance department, and the 
preparation and continued wastewater treatment by the 
operations team. Without all three of these departments 
working together, these projects would not have been 
completed successfully. 

Developers are ultimately not engineers or operators, 
therefore many obstacles and issues were required 
to be addressed at each facility. The Northstar Water 
Reclamation Facility is starting up very soon and the 
RSD staff may face some of the same issues. 

Plant Profile

Tartan Fields Aqua-MiniDisk Cloth Media Filters. Scioto Reserve Anoxic Zone Mixer.



www.ohiowea.org                                                                                                                                                     37www.ohiowea.org												                    37

 
[...]
Bill Hill: Learn all you can learn. Be ambitious. Be honest. 
That means be honest with yourself and your employer. I’ve 
been to a lot of plants and all they do is gripe about their 
employer. Attitude. If I had a poor attitude, I would have never 
done anything. That’s what I said, I certainly don’t know it 
all, you know, technology is just going really fast. A lot of 

changes. By time I learn what’s going on 
now, it’s time to learn something new. 
*laughs* I think the automation of plants 
and the computer driven reporting and 
that kind of stuff is very, very good if 

it’s done right. It provides a lot of information that we didn’t 
normally have. We had to do it all by hand. I think one of 
the things you really have to guard against is EPA reporting 
system has to be plant oriented. One size doesn’t fit all.

Staff: Is there anything that you want the younger operator 
to know about OWEA? Or advice?

Bill Hill: Yeah, I think they oughta join! Join the local, if 
they don’t do anything else, join the sections. Once they 
go to the section, they’ll see the advantage of going to the 
state. Sections are very good. I still attend quite a few section 
meetings when I know about them.

Staff: Anything else that you would like to share with the 
membership?

Bill Hill: I think it’s been it’s been really good. I’d like to 
share with the membership that I enjoy the people very much 
and I want to see them, still, stay with the growth of the 
industry. I think anybody that works hard can do anything 
they want to do. I go in some plants and guys are sitting there 
with their feet up and 
stuff and I said, “What 
are you doing that for?” 
They say, “I don’t have 
anything to do!” and I 
say, “Heh, heh, heh, go 
find something!” One of 
the things I think I’m 
most proud about this 
business is that I never 
looked for a job. That’s 
very interesting. I enjoy 
the business so much, 
you get so wrapped up 
in it, even yet, even 
with this business that 
we’re doing now. Very 
interesting. 

“Learn all you can learn.
Be ambitious.
Be honest.”

Bill Hill during his interview at the 
OWEA office.

Fireside Chats



www.ohiowea.org          49www.ohiowea.org         49

Providing Clean Water 
Solutions for over 100 Years

1-800-597-5099   
www.hpthompson.com
101 Main Street, Suite 300  •  Milford, OH 45150

STEVE APPLEGATE,  REGIONAL MANAGER |  317.517.5771
STEVE.APPLEGATEEDNTANKS.COM
WWW.DNTANKS.COM

DURABILITY FOR GENERATIONS TO COME

Cleveland, OH 216.912.4240

Cincinnati, OH 513.984.7500

Columbus, OH 614.839.5770

hdrinc.com 

Ideas transform 
communities

Areas of Experience & Expertise
► Wastewater Collection Systems
► Wastewater Treatment
► Treatability Studies
► Water Reuse
► Survey
► Geotechnical

Contact:
Timothy D. Murphy | Project Manager
Phone: 855-274-2324| Email: tmurphy@cecinc.com
CEC Ohio Offices: Cincinnati | Columbus | Toledo

www.cecinc.com

CEC develops innovative, 
reliable and cost effective 
solutions for wastewater 
collection and treatment 
projects.

Our team of engineers, 
scientists, and professionals 
offers integrated expertise 
to tackle diverse challenges 
in communities across Ohio.



50                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2016

How Will Our Water Resource Recovery Facilities Look 
Like in a Carbon—and Energy—Constrained World?

 
by Samuel Jeyanayagam, PhD, PE, BCEE, WEF Fellow

Vice President/Senior Principal Technologist, CH2M, Samuel.Jeyanayagam@CH2M.com

Introduction
Population growth, rapid urbanization, 

and linear resource consumption 
are causing a range of global and 
regional pressures. Experts believe 
that we have overstepped the 
safe operating space for critical 
planetary conditions (climate 
change, nutrient cycle, 
and biodiversity), thereby 
undermining the carrying 
capacity of our island planet. 
It is clear that business as 
usual is not acceptable and 
a paradigm shift is needed to 
reverse the trend and avoid 
disastrous consequences. 

How can the wastewater 
industry respond? Our current 
wastewater treatment philosophy 
is primarily focused on meeting 
effluent limits. Energy and resources 
are assumed to be cheap and unlimited, 
an untenable operating scenario. This article 
outlines a few of the many opportunities available 
for today’s treatment plant to evolve as water resource 
recovery facility (WRRF) of the future. Some of these 
are ‘low hanging fruit’ that can be implemented quickly 
while others entail proper planning and capital-intensive 
upgrades. 

(Note: The focus of the article is carbon management. 
It does not address the recovery of water, a resource 
of greater value.) 

Importance of Carbon 
Without carbon (C), life as we 

know it would not exist. Carbon 
has a tendency to combine 

with other elements to form 
stable, very large, and 

complex compounds, 
commonly called organic 
matter. For example, 
living forms have nearly 
ten million C-based 
compounds that may 
be categorized as 
carbohydrates, lipids, 
proteins, and nucleic 
acids. Of these lipids 

(fats) have the greatest 
amount of energy (9 

kcal/g). Proteins and 
carbohydrates each have 

about 4.1 kcal/g. 
Municipal wastewater contains 

many complex carbon containing 
compounds. We do not attempt to identify 

each compound but use biochemical or chemical 
oxygen demand (cBOD or COD) as a gross measure of the 
organic content. Historically, organic matter has been 
considered a pollutant and WRRFs perform BOD removal 
by oxidizing the carbon to harmless by-products, carbon 
dioxide and water. This is because aerobic biological 
treatment is currently the only reliable means to remove 
soluble organic carbon and meet permit limits. However, 
this approach represents a waste of energy and the 

Technical Article Technical Article

Welcome 
to Anthropocene!
Experts believe 

Anthropocene is the current 
geological age, during which 

human activity is the  dominant 
influence on earth’s climate and the 

environment.

“The planet is our life support system 
that provides us with air, water, 
fodder and climate control. Why 

would we want to interfere 
with its functioning?” Prof. 

Chris Rapley, University 
College London

Primary
Sludge

WAS

EffluentInfluent

To Dewatering

B C

Anaerobic 
Digestion

DA

AHeadworks

A
A – Carbon Capture
B – WAS Biodegradability
C – Advanced Aerobic Digestion
D – External Carbon Source

Figure 1: Options for Enhancing Digester Gas Production



www.ohiowea.org                                                                                                                                                     51www.ohiowea.org												                    51

WRRFs operate under large energy deficits. In a carbon- 
and energy-constrained world, the WRRF of the future 
will need to adopt a new operating paradigm that seeks 
to channel the influent carbon for the following three 
beneficial uses, which are discussed below:

66 Energy production
66 Nutrient control
66 Resource recovery

Energy Production
As noted above carbon compounds pack energy. 

It has been estimated that municipal wastewater 
contains nearly five times the energy needed to treat 
it. The energy embedded in wastewater can be heat or 
thermal energy (80%); chemical energy contained in the 
organic compounds (20%); and hydraulic energy due to 
the elevation or movement of water (<1%). Overall, the 
wastewater sector has the ability to generate the energy 
needed to heat approximately 13 million homes. This 
implies a WWRF can be energy-neutral or even energy-
positive. 

Anaerobic sludge digestion is a proven and commonly 
used route for capturing energy (as biogas) from influent 
carbon. Yet, only 30 percent of the plants greater than 
1 mgd have digesters. This reveals the vast untapped 
opportunity. As illustrated in Figure 1, many options 
are available to enhance gas production from existing 
digester facilities. 

Carbon Capture
Influent carbon (BOD) can be harvested and channeled 

to anaerobic digestion. This provides two benefits: 
reduce the aeration demand by about 25 to 30 percent 
and increase biogas production. The disadvantage is that 
less of the influent carbon will be available for nutrient 
removal and/or resource recovery. WRRFs that have 
primary clarifiers are able to divert 25 to 45 percent of the 
influent BOD to the digesters. Conversion to chemically 
enhanced primary treatment (CEPT) will result in 40 
to 80 percent of the influent BOD being channeled to 
biogas production. Carbon can also be harvested from 

primary effluent using microscreens, Fuzzy FiltersTM and 
Cloth Depth Filters. 

Carbon can also be redirected by operating the biological 
process so that the influent BOD is adsorbed to the floc 
and removed with the waste activated sludge (WAS) 
and directed to the digester. Adsorption is a surface 
phenomenon, which results in particulate, colloidal, 
and soluble BOD adhering to the surface of the floc. An 
example of this is the two-stage A-B process shown in 
Figure 2. The high-rate A Stage uses a smaller reactor 
operating at very short SRT to promote BOD adsorption 
and minimize oxidation. Stage B is sized for nitrification. 
The patented Captivator™ system by Evoqua also 
accomplishes the same goals by using a vertical loop 
reactor and dissolved air flotation unit. 

Waste Activated Sludge Biodegradability
Anaerobic digestion is a multistep process. Hydrolysis, 

the first step, involves the conversion of organic 
solids to soluble compounds and is controlled by the 
biodegradability of the digester feed. Pretreatment of 
the feedstock ruptures the lignin based cell wall thereby 
increasing the amount of nutrient-rich material available 
for digestion. Sludge pretreatment can potentially 
improve dewaterability and reduce the amount of 
biosolids to be disposed. Some of the available sludge 
pretreatment technologies include thermal hydrolysis, 
sonication, pulsed electric field, and homogenization. 

Advanced Anaerobic Digestion
Conventional anaerobic digestion process can be 

modified to increase gas production. Some examples 
are thermophilic, temperature phased, and acid-gas 
anaerobic digestion.

Co-Digestion
Adding an external source of concentrated and readily 

biodegradable carbon waste to an existing digester is 
a proven method of increasing biogas production. This 
option is readily implementable at a WRRF with available 

Technical Article

RAS

Headworks
High Rate

Activated Sludge
“A-Stage”

Effluent

RAS

Low Rate
Activated Sludge

“B-Stage”

Thickening
Anaerobic
Digestion

Biogas

Dewatering

Biosolids 
Disposal

WAS with 
adsorbed BOD

Figure 2: The A-B Process 



52                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2016

digester capacity and can have a significant industry-
wide impact since only 17 percent of digester facilities 
in North America practice co-digesting. Examples of 
external energy-rich wastes include.

66 Lipid wastes such as fats, oils, and greases (FOG).
66 Simple carbohydrate wastes from bakeries and brew-

eries; sugar-based solutions from confectionaries and 
soda pop producers. Complex carbohydrate wastes from 
fruits and vegetables as well as organic fraction of mu-
nicipal solid waste stream (OFMSW).

66 Protein wastes from meat, poultry, and dairy indus-
tries.

66 Organic feedstocks such as glycerin from biodiesel 
fuel production.

Energy Conservation

Studies have shown that approximately 60 to 70 
percent of the energy used at WRRFs is for aeration. 
Consequently, it offers the greatest opportunity to realize 
energy savings. The following is a brief discussion of 
some of the available options: 

66 Implementing carbon 
capture described above can 
minimize BOD oxidation 
and reduce overall aeration 
demand. 

66 Conversion from coarse 
to fine bubble diffusers 
will enhance the oxygen 
transfer efficiency.

66 An emerging technology, 
the Membrane Aerated 
Biofilm Reactor (MABR), 
employs a hollow fiber 
gas transfer membrane to 
deliver oxygen by diffusion 
to a biofilm that grows on 
the surface of the membrane 
(Figure 3). Oxygen diffusion 
occurs due to concentration 
gradient. Loosely referred 
to as ‘bubbleless’ aeration, 

MABR is touted to deliver oxygen up to four times more 
efficiently than fine bubble diffusers. 

66 WRRFs that are able to create an anoxic zone by 
turning off diffusers at the head of the aeration basin 
can realize 4 to 15 percent energy savings. Installing 

a baffle to separate the aerated and unaerated zones 
will further enhance the effectiveness of the selector. 
In a selector zone, nitrate in the RAS or mixed liquor 
(if an internal recycle is used) is the oxygen source. 
Selector zones can also be expected to enhance sludge 
settleability.

66 According to conventional wisdom, maintaining 
the aeration basin dissolved oxygen (DO) at 2 mg/L 
or higher represents safe operation. This approach, 
however, contributes significantly to operational costs 
and carbon footprint. Full scale operation has shown 
that adequate treatment can be achieved at DO levels 
of 1 mg/L or less, taking advantage of simultaneous 
nitrification and denitrification (SND). In addition, 
careful acclimation of the process to low DO conditions 
can aid in the selection of low-DO bacterial populations. 
Facilities interested in low-DO operation should 
conduct site specific testing to ensure solids settling 
in the aeration basin and filamentous growth do not 
pose operational issues. Integral to successful low-DO 
operation is the use of ammonium-based DO control to 
avoid over- and under-aeration. 

66 When nitrogen removal is required, incorporating 
short-cut nitrogen removal or deammonification can 
reduce oxygen demand and carbon requirements. 
These novel processes are discussed below.

66 Mainstream anaerobic treatment of low strength 
liquid waste (municipal wastewater) using the upflow 
anaerobic sludge blanket reactor (UASB), shown in 
Figure 4, is a proven technology with over 35 years 
of operational experience mostly in warmer climate. 
Anaerobic membrane bioreactor (AnMBR) is an 
emerging technology that has been used in industrial 
applications and is being researched for municipal 
treatment. Anaerobic processes eliminate the need for 
oxygen while minimizing sludge production.

66 The hydraulic energy in 
wastewater effluent streams 
can be harvested with a low 
head turbine/generator. A 
recent plant survey indicates 
that about 50 percent of WRRFs 
have suitable hydraulic drop 
for energy recovery. Treated 
effluent is diverted from 

Air In

Air Out

Bi
of

ilm

O2
Substrate

Scouring

Mixing

Bulk Liquid

M
em

br
an

e

Figure 3: Schematic of 
Membrane Aerated Biofilm 
Reactor

Figure 4: Upflow Anaerobic Sludge Blanket Reactor

“Investing $4.8 billion (25% of the 
amount spent in the US on video 
games) in the 100 largest WRRFs 
would make them energy neutral 
and save 41 million barrels of oil 
(enough to power 2.2 million homes 

annually).” WE&RF

Figure 5: Turbine/
Generator (Hydro-
eKIDS Type S)

Technical Article



www.ohiowea.org                                                                                                                                                     53www.ohiowea.org												                    53

the outfall pipeline and passes through one or more 
turbine-generator units (Figure 5) before flowing into 
the receiving stream. A bypass is incorporated to deal 
with hydropower system shutdown or high flows.

66 Wastewater temperatures generally range between 
100C and 150C in the winter and over 20OC in the 
summer. Heat recovery from wastewater can be 
accomplished with a heat pump or heat exchanger 
to transfers heat energy from the wastewater to a 